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Specification
1956*%992*45mm
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Ml IEC61215 bR A% 7.53g, B4R 25mm MIVKER, LA 23m/s S X 4LEEA0 11 AN IR 2
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According to IEC61215 we adopt ice hockey(Size: Weight 7.53g and Diameter 25mm) which impact 11
testing points of the module via 23m/s velocity.

A 5K /Test demands:
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There is no obvious appearance defect.
—- RN F 5%
Power Degradation is less than 5%.
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Insulation resistance meets initial testing requirement.
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Withstand voltage testing s SR A3

B iX 4518 Test conclusions:

fea & 71 SR R BRAR AT IR, 45 R F é’ﬂ#iﬂﬂiﬁiﬁ‘&ﬁ%iﬂ‘]%%ﬂ@&l{ﬁ, 24 25 rp Bl it
KT 4MQ o', ALY HZEWN T 5%.

Testing according to customer requirement and testing standard, results as follows:
There is no obvious appearance defect after module testing, wet leakage insulation

resistance is bigger than 40MQ *m’, and module power degradation rate is less than 5%
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EL Image contrast before/after testing of hailstone testing:
“ URR T ; iR 5
| Before Test ’ After test -
— ; e g A W o e S
At 4 =i ROE - 3 <% l(\.- a5 L:i—g =3
ol i ¢ | 'Fl . e g % :
*T‘ - e } ‘ -i\-
L
o 3 b
- 3-

i /i Testing Photo:

/& 1 Figure 1

KB T BRAL  Testing point of hailstone impact

¥ 2Figure 2 A 3 Figure 3
VKAl 41 Hailstoneimpacting point UKEGHLA Hailstone mould  *
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Note
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The report is invalid without the official seal and link-page seals or by altered

2. AMELIR, H#. #HAEALFEER. .

The report is invalid without signatures of tester, examiner and approver.

3. MAMERBLRA RN, WERERE 2 AR+ RN AR ORI,

If any question on the report, please inform us within 15 days after receiving the test report.

4. EFRERE, RO KBS 3.

The entrust test is responsible for the received samples only.

5. BMEIFBARFCRR, A LUENT 7 2 5602 R RSB, R A epOon i b
B4R & FEHI .

No copy is allowed without our approval. The copy under approval shall be identified by being

stamped with the test report chapter.
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The data in the test report is responsible for the client’s samples only.
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